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SAMMAX GLOBAL ENTERPRISE LIMITED.

ROOM 6, BLOCK F, 21/F, PHASE 2, SUPER LUCK INDUSTRIAL CENTRE.
NO, 57 SHA TSUI ROAD, TSUEN WAN N.T.

The following sample(s) was/were submitted and identified on behalf of the clients as : #£4#4% LEAD FREE
SOLDER WIRE

SGS Job No. : 2875465 - HK

Colour : #R{ SILVER

Date of Sample Received: 19 Dec 2014

Testing Period : 19 Dec 2014 - 07 Jan 2015

Test Requested : Selected test(s) as requested by client.
Test Method : Please refer to next page(s).

Test Results : Please refer to next page(s).

Signed for and on behalf of
SGS Hong Kong Limited.

Tam Lik To, Litto
Chemist
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Test Results :

Test Part Description :

Specimen SGS Sample ID Description
No.
1 HKG14-012892.002 Silvery Metal
Remarks :

(1) 1 mg/kg = 1 ppm = 0.0001%
(2) MDL = Method Detection Limit
(3) ND = Not Detected ( < MDL )
(4) "-" = Not Regulated

Halogen

Test Method : With reference to EN 14582: 2007. Analysis was performed by IC.

Test Item(s) Limit Unit MDL 002
Fluorine (F) - mg/kg 50 ND
Chlorine (ClI) - mg/kg 50 ND
Bromine (Br) - mg/kg 50 ND
lodine (1) - mg/kg 50 ND
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Sample photo:
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HKG14-012892.002

SGS authenticate the photo on original report only

*** End of Report ***
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